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Trace: MaxHold RBW: 1 MHz 5726.30 MHz Trace: MaxHold RBW: 1 MHz 5824.25 MHz
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Plot 7-498. Antenna WF5T (Pk, RU242, Index 61, Ch.136, MCS11) Plot 7-501. Antenna WF5T (Pk, RU242, Index 61, Ch.165, MCS11)
Trace: MaxHold RBW: 1 MHz 5725.90 MHz
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Plot 7-499. Antenna WF5T (Pk, RU242, Index 61, Ch.140, MCS11)
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Plot 7-500. Antenna WF5T (Pk, RU242, Index 61, Ch.149, MCS11)
FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
P P X Page 238 of 289
1C2205090024-10.BCG 05/30/2022-9/22/2022 Tablet Device

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact
ct.info@element.com.




@ clement

7.6.6 Antenna WF5T Radiated Band Edge Measurements (40MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RU26/52
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Plot 7-502. Antenna WF5T (Pk & Avg, RU26, Index 0, Ch.38, MCS11) Plot 7-505. Antenna WF5T (Pk & Avg, RU52, Index 37, Ch.102, MCS11)
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Plot 7-503. Antenna WF5T (Pk & Avg, RU52, Index 44, Ch.54, MCS11) Plot 7-506. Antenna WF5T (Pk & Avg, RU52, Index 37, Ch.110, MCS11)
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heak Ttace VBW: 3 MHz ! iy : : ; z
PASS g i g S5 23 25575361 60 e, 50,34 cagvim PASS peeaspi " yoWiMi 60.77 dBuv/m
140 1
_ . 140 7
£ 120 £
é A _,_.E 120
£ 100 4 ‘ ‘l‘ E
E‘J‘ “v\m.! 2 1004
@ 801 } M &
T o 80
2 ol e LA
w»»u«"" | POPDISI RS FRNUSRNNUA ==CN  —— 60 4 A
40 4 T T T T T T T T T
5250 5270 5290 5310 5330 5350 5370 5390 5410 5430 5450 5625 5645 5665 5685 5705 5725 5745 5765 5785 5805 5825

Frequency (MHz) Frequency (MHz)

Plot 7-504. Antenna WF5T (Pk & Avg, RU52, Index 37, Ch.62, MCS11) Plot 7-507. (FCC Only) Antenna WF5T (Pk, RU52, Index 44, Ch.126, MCS11)
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Trace: MaxHold RBW: 1 MHz 5725.20 MHz
Detector: PK VBW: 3 MH.
PASS Offset: 16,548 SWT: 1.01ms 63.50 dBuV/m
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Plot 7-508. Antenna WF5T (Pk, RU52, Index 37, Ch.134, MCS11)
Trace: MaxHold RBW: 1 MHz 5737.38 MHz
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Plot 7-509. Antenna WF5T (Pk, RU26, Index 0, Ch.151, MCS11)
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Plot 7-510. Antenna WF5T (Pk, RU26, Index 17, Ch.159, MCS11)
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RU484
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Plot 7-511. Antenna WF5T (Pk & Avg, RU484, Index 65, Ch.38, MCS11)
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Plot 7-512. Antenna WF5T (Pk & Avg, RU484, Index 65, Ch.46, MCS11)
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Plot 7-513. Antenna WF5T (Pk & Avg, RU484, Index 65, Ch.54, MCS11)
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Plot 7-514. Antenna WF5T (Pk & Avg, RU484, Index 65, Ch.62, MCS11)

Average Trace RBW: 1 MHz .
Peak Trace : Peak: 5470.00 MHz, 62.98 dBpv/m
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Plot 7-515. Antenna WF5T (Pk & Avg, RU484, Index 65, Ch.102, MCS11)
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Plot 7-516. Antenna WF5T (Pk & Avg, RU484, Index 65, Ch.110, MCS11)
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Average Trace RBW:1MHz  peak: 5463.75 MHz, 63.46 dBu\V/m Trace: MaxHold RBW: 1 MHz 5725.45 MHz
Reak Trace VBW: 3 MHz eak: . y y Detector: PK VBW: 3 MHz
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Plot 7-517. (FCC Only) Antenna WF5T (Pk & Avg, RU484, Index 65, Ch.118, MCS11) Plot 7-520. Antenna WF5T (Pk, RU484, Index 65, Ch.134, MCS11)
Trace: Maxtiold RBW: 1 MHz 5730.00 MHz Trace; MaxHold RBW: 1 MHz 5643.60 MHz
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Plot 7-518. (FCC Only) Antenna WF5T (Pk, RU484, Index 65, Ch.118, MCS11) Plot 7-521. Antenna WF5T (Pk, RU484, Index 65, Ch.151, MCS11)
Trace: MaxHold RBW: 1 MHz 5725.25 MHz Trace: MaxHold RBW: 1 MHz 5933.88 MHz
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Plot 7-519. (FCC Only) Antenna WF5T (Pk, RU484, Index 65, Ch.126, MCS11)

Frequency (MHz)
Plot 7-522. Antenna WF5T (Pk, RU484, Index 65, Ch.159, MCS11)
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7.6.7 Antenna WF5T Radiated Band Edge Measurements (80MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RU26/RU52
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Plot 7-523. Antenna WF5T (Pk & Avg, RU26, Index 0, Ch.42, MCS11) Plot 7-526. (FCC Only) Antenna WF5T (Pk & Avg, RU52, Index 37, Ch.122, MCS11)
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Plot 7-524. Antenna WF5T (Pk & Avg, RU52, Index 37, Ch.58, MCS11) Plot 7-527. (FCC Only) Antenna WF5T (Pk, RU52, Index 52, Ch.122, MCS11)
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Plot 7-525. Antenna WF5T (Pk & Avg, RU52, Index 37, Ch.106, MCS11) Plot 7-528. Antenna WF5T (Pk, RU26, Index 0, Ch.155, MCS11)
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Trace: MaxHold RBW: 1 MHz
PASS  oetector: K VBW: 3 MHz
Offset: 15.4dB SWT: 1.01ms
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Plot 7-529. Antenna WF5T (Pk, RU26, Index 36, Ch.155, MCS11)
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RU996
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Plot 7-530. Antenna WF5T (Pk & Avg, RU996, Index 67, Ch.42, MCS11)
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Plot 7-531. Antenna WF5T (Pk & Avg, RU996, Index 67, Ch.58, MCS11)
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Plot 7-532. Antenna WF5T (Pk & Avg, RU996, Index 67, Ch.106, MCS11)

PASS . e UBW.3 M Peak: 5465.00 MHz, 63.51 dBuV/m
ﬁgé‘k%féii 1Y% SWT: i.0ims Avg: 5459.50 MHz, 48.64 dBuV/m

140 4

= -
o ™
S =1

©
o

Field Strength (dBuv/m)

i

e

40 A

5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency {(MHz)

Plot 7-533. (FCC Only) Antenna WF5T (Pk & Avg, RU996, Index 67, Ch.122, MCS11)
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Plot 7-534. (FCC Only) Antenna WF5T (Pk, RU996, Index 67, Ch.122, MCS11)
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Plot 7-535. Antenna WF5T (Pk, RU996, Index 67, Ch.155, MCS11)
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Trace: MaxHold RBW: 1 MHz
PASS  oetector: pk VBW: 3 MHz
Offset: 15.7dB SWT: 1.01ms
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Plot 7-536. Antenna WF5T (Pk, RU996, Index 67, Ch.155, MCS11)
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7.6.8 Antenna WF5T Radiated Band Edge Measurements (160MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9
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Plot 7-537. Antenna WF5T (Pk & Avg, RU26, Index 0, Ch.50, MCS11)
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Plot 7-538. Antenna WF5T (Pk & Avg, RU26, Index 36, Ch.50, MCS11)
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Plot 7-539. (FCC Only) Antenna WF5T (Pk & Avg, RU26, Index 0, Ch.114, MCS11)
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Plot 7-540. Antenna WF5T (Pk & Avg, RU996x2, Index 68, Ch.50, MCS11)
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Plot 7-541. Antenna WF5T (Pk & Avg, RU996x2, Index 68, Ch.50, MCS11)
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Plot 7-542. (FCC Only) Antenna WF5T (Pk & Avg, RU996x2, Index 68, Ch.114, MCS11)
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7.6.9 Antenna WF5B Radiated Band Edge Measurements (20MHz BW)

15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RU26/RU52
PASS :%(Eﬁe{m 5dB 55W % HL:E
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Plot 7-543. Antenna WF5B (Pk & Avg, RU26, Index 0, Ch.36, MCS11)
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Plot 7-544. Antenna WF5B (Pk & Avg, RU52, Index 40, Ch.64, MCS11)
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Plot 7-545. Antenna WF5B (Pk & Avg, RU52, Index 37, Ch.100, MCS11)
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Plot 7-546. Antenna WF5B (Pk, RU52, Index 40, Ch.136, MCS11)
Trace: MaxHold RBW: 1 MHz 5725.30 MHz
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Plot 7-547. Antenna WF5B (Pk, RU52, Index 37, Ch.140, MCS11)
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Plot 7-548. Antenna WF5B (Pk, RU26, Index 0, Ch.149, MCS11)
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Trace: MaxHold RBW: 1 MHz
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Plot 7-549. Antenna WF5B (Pk, RU26, Index 8, Ch.165, MCS11)
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RU242
PASS il s M1

Peak Offset: 16.idB SWT: 1.01ms

Peak: 5149.90 MHz, 68.62 dBuV/m
Avg: 5149.60 MHz, 50.99 dBuV/m
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Plot 7-550. Antenna WF5B (Pk & Avg, RU242, Index 61, Ch.36, MCS11)
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Plot 7-551. Antenna WF5B (Pk & Avg, RU242, Index 61, Ch.40, MCS11)

Peak: 5357.30 MHz, 68.91 dBuV/m
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Plot 7-552. Antenna WF5B (Pk & Avg, RU242, Index 61, Ch.60, MCS11)

Peak: 5350.00 MHz, 69.03 dBpV/m
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Plot 7-553. Antenna WF5B (Pk & Avg, RU242, Index 61, Ch.64, MCS11)

Peak: 5467.90 MHz, 63.14 dBpV/m
Avg: 5452.00 MHz, 49.38 dBuV/m
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Plot 7-554. Antenna WF5B (Pk & Avg, RU242, Index 61, Ch.100, MCS11)
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Peak Offset: 16.5d8 SWT: 1.01ms

Peak: 5469.10 MHz, 63.26 dBuV/m
Avg: 5458.00 MHz, 49.53 dBuvV/m
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Plot 7-555. Antenna WF5B (Pk & Avg, RU242, Index 61, Ch.104, MCS11)
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PASS Eeé‘gﬁé%ml; 70g VBW: 3 MHz

Peak Offset: 15.1d8_SWT: 1.01ms

Peak: 5467.60 MHz, 62.95 dBuv/m
Avg: 5449.75 MHz, 49.10 dBuV/m
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Plot 7-556. Antenna WF5B (Pk & Avg, RU242, Index 61, Ch.108, MCS11)
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Plot 7-557. Antenna WF5B (Pk & Avg, RU242, Index 61, Ch.112, MCS11)
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Plot 7-558. (FCC Only) Antenna WF5B (Pk, RU242, Index 61, Ch.128, MCS11)

Trace: MaxHold RBW: 1 MHz 5744.50 MHz
Detector: PK VBW: 3 MHz
PASS Offset: 15.9d48 SWT: 1.01ms 63.01 dBuV/m
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Plot 7-559. Antenna WF5B (Pk, RU242, Index 61, Ch.132, MCS11)
Trace: MaxHold RBW: 1 MHz 5725.30 MHz
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Plot 7-560. Antenna WF5B (Pk, RU242, Index 61, Ch.136, MCS11
Trace: MaxHold RBW: 1 MHz 5726.10 MHz
Detector: PK VBW: 3 MHz
PASS Offset: 15.7dB SWT: 1.01ms 63.09 dBuv/m
140
E
=
2 120
2
=
S 100 A
L
A
o 804
g
T
60 N
5675 55‘35 56‘95 57‘05 57‘15 57‘25 57‘35 57‘45 57‘55 57E5 5775

Frequency (MHz)
Plot 7-561. Antenna WF5B (Pk, RU242, Index 61, Ch.140, MCS11)
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Plot 7-562. Antenna WF5B (Pk, RU242, Index 61, Ch.149, MCS11)
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Plot 7-563. Antenna WF5B (Pk, RU242, Index 61, Ch.165, MCS11)
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7.6.10 Antenna WF5B Radiated Band Edge Measurements (40MHz BW)

15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RU26/RU52
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VBW: 3 MHz
SWT: 1.01ms

Peak: 5147.90 MHz, 69.09 dBuV/m
Avg: 5144.15 MHz, 47.36 dBuV/m
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Plot 7-564. Antenna WF5B (Pk & Avg, RU26, Index 0, Ch.38, MCS11)
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Plot 7-565. Antenna WF5B (Pk & Avg, RU52, Index 44, Ch.54, MCS11)
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Plot 7-566. Antenna WF5B (Pk & Avg, RU52, Index 37, Ch.62, MCS11)
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Plot 7-567. Antenna WF5B (Pk & Avg, RU52, Index 37, Ch.102, MCS11)

Peak: 5468.00 MHz, 61.55 dBpV/m
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Plot 7-568. Antenna WF5B (Pk & Avg, RU52, Index 37, Ch.110, MCS11)
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Plot 7-569. (FCC Only) Antenna WF5B (Pk, RU52, Index 44, Ch.126,
MCS11)

FCC ID: BCGA2759
IC: 579C-A2759

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090024-10.BCG

Test Dates:
05/30/2022-9/22/2022

EUT Type:
Tablet Device

Page 254 of 289

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

Trace: MaxHold RBW: 1 MHz
PASS  oetector: Pk VBW: 3 MHz
Offset: 18.0dB SWT: 1.01ms
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Plot 7-570. Antenna WF5B (Pk, RU52, Index 37, Ch.134, MCS11)
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Plot 7-571. Antenna WF5B (Pk, RU26, Index 0, Ch.151, MCS11)

Trace: MaxHold RBW: 1 MHz 5813.43 MHz
Detector: PK VBW: 3 MHz
IEO_PASS Offset: 17.64B SWT: 1.01ms 120.03 dBuV/m
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Plot 7-572. Antenna WF5B (Pk, RU26, Index 17, Ch.159, MCS11)
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RU484
PASS il o M1

Peak Offset: 16.1d8 SWT: 1.01ms

Peak: 5149.85 MHz, 63.97 dBuV/m
Avg: 5149.70 MHz, 50.90 dBuV/m
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Plot 7-573. Antenna WF5B (Pk & Avg, RU484, Index 65, Ch.38, MCS11)

Peak: 5147.45 MHz, 68.42 dBuV/m
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Plot 7-574. Antenna WF5B (Pk & Avg, RU484, Index 65, Ch.46, MCS11)

Peak: 5350.15 MHz, 68.73 dBuV/m
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Plot 7-575. Antenna WF5B (Pk & Avg, RU484, Index 65, Ch.54, MCS11)

Peak: 5350.30 MHz, 68.91 dBpV/m
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Plot 7-576. Antenna WF5B (Pk & Avg, RU484, Index 65, Ch.62, MCS11)

Peak: 5467.40 MHz, 63.24 dBuVv/m
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Plot 7-577. Antenna WF5B (Pk & Avg, RU484, Index 65, Ch.102, MCS11)

Peak: 5464.15 MHz, 63.44 dBuV/m

PASS ;;,,((ir(;rﬂ RBWE 1 MHz
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Peak Offset: 16.4d8 SWT: 1.01ms
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Plot 7-578. Antenna WF5B (Pk & Avg, RU484, Index 65, Ch.110, MCS11)
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Average Trace RBW: 1 MHz Peak: 5466.00 MHz, 63.26 dBuV/m Trace: MaxHold RBW: 1 MHz 5726.05 MHz
Reak Trace VBW: 3 MHz eak: . s y Detector: PK VBW: 3 MHz
PASS hog Ot o0 SON 201, Avg: 5453.75 MHz, 49.59 dBuV/m PASS Offset: 17.7dB SWT: 1.01ms 63.42 dBuV/m
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Plot 7-579. (FCC Only) Antenna WF5B (Pk & Avg, RU484, Index 65, Ch.118, MCS11) Plot 7-582. Antenna WF5B (Pk, RU484, Index 65, Ch.134, MCS11)
Trace: MaxHold RBW: 1 MHz 5725.75 MHz Trace; MaxHold RBW: 1 MHz 5650.20 MHz
Detector: PK VBW: 3 MHz s 2 :
PASS Offset: 16.508 SWT: 1.01ms 63.29 dBuv/m PASS Detector K g yBw: 3 Mz 63.37 dBuV/m
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Plot 7-580. (FCC Only) Antenna WF5B (Pk, RU484, Index 65, Ch.118, MCS11) Plot 7-583. Antenna WF5B (Pk, RU484, Index 65, Ch.151, MCS11)
Trace: MaxHold RBW: 1 MHz 5726.50 MHz Trace: MaxHold RBW: 1 MHz 5932.50 MHz
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Plot 7-581. (FCC Only) Antenna WF5B (Pk, RU484, Index 65, Ch.126, MCS11)

Frequency (MHz)
Plot 7-584. Antenna WF5B (Pk, RU484, Index 65, Ch.159, MCS11)
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7.6.11 Antenna WF5B Radiated Band Edge Measurements (80MHz BW)

15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RU26/RU52
PASS A;;(g‘\set 1‘6

Peak Offset: 16.1dB

RBW: 1 MHz  peak: 5147.00 MHz, 66.57 dBuV/m
s YR M2 Avg: 5134.60 MHz, 50.56 dBuV/m
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Plot 7-585. Antenna WF5B (Pk & Avg, RU26, Index 0, Ch.42, MCS11)
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Peak: 5401.60 MHz, 68.00 dBuV/m
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Plot 7-586. Antenna WF5B (Pk & Avg, RU52, Index 37, Ch.58, MCS11)
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Peak: 5467.80 MHz, 63.27 dBuV/m
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Plot 7-587. Antenna WF5B (Pk & Avg, RU52, Index 37, Ch.106, MCS11)
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Plot 7-588. (FCC Only) Antenna WF5B (Pk & Avg, RU52, Index 37, Ch.122, MCS11)
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Plot 7-589. (FCC Only) Antenna WF5B (Pk, RU52, Index 52, Ch.122,

MCS11)
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Plot 7-590. Antenna WF5B (Pk, RU26, Index 0, Ch.155, MCS11)
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Trace: MaxHold RBW: 1 MHz
PASS  oetector: K VBW: 3 MHz
Offset: 15.4dB SWT: 1.01ms

5812.80 MHz
120.63 dBuV/m
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Plot 7-591. Antenna WF5B (Pk, RU26, Index 36, Ch.155, MCS11)
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